Bl B
FEIHEMIIET [XN 80-9 BEZEN] MEESH.
1. AFERTEEH
RS |, B2RRIIFASIE T7ISEIN,
#l:1) RS : XN80-9 (FRFEZREME )
2) RapASIS  ©  498BZG ( FRFRER L )
3) B}HS R I
4 ) BHBFR » o IEREhEE
5) & !
2. EHERFSHER
FS D R EPRIRYFES
THE . BETFSNSEFER  EERRHNGES | LEETENERBNSE
RS, IFHEER,
BFR . BHEIR. BB BMRPESEANUE.
i : RPEPFTENSGNE. THRERSHNHERRNTGS  FRE
EFAFAHEL

&;E D IRMHERREENRA.



FOREWORD

This parts list is shown the equipment components parts of [ EXCAVATOR XN80-
9].

1. HOW TO ORDER PARTS

When ordering parts , please specify the following items as shown in the following
example.

EX. 1) Model of machine :XN80-9 ( Shown on name plate on the chassis )

2) Engine Serial No :498BZG ( Shown on Engine cylinder block )

3) Part No. o 7 |
4) Part Name : rear drive axle
5) Q'TY + 4

2. HOW TO USE THIS PARTS LIST.

Item : It shows the part number of the parts which are included in an
parts drawing.

Part No. : It is made up of several numbers and letters. It is the code used
when ordering that part, and very important that there be no
mistake in this code number when ordering.

Part Name : It shows the name of part. Some of the part name contains
technical specifications.

QTY : It shows the numbers of the part in this drawing. If one part is
included in the assembly and/or component , the quantity per
such assembly and/or component is specified.

REMARK :  Description



CONTENTS

241, MACHINE BODY 1
1.0 FZEZE TRACK FRAME ASSY 3
1.1-1 J5#55%(010705010002) REAR DRIVING ASSEMBLY 5
1.4-1 BIKENHEER(010605010003) FRONT DRIVING AXLE ASSEMBLY 15
1.15 [E4EEEL REVOLVING JOINT 29
1.16 T4 LOWER TRANSMISSION BOX.........ooorscererrrrireen 31
2.0 [E#ER SWING BODY 33
2.3 [EEEDA SWING MOTOR 37
24 KSR ENGINE ASS'Y 41
24T BRFIHL ENGINE........oooooeeoceeeeeeeeeseeeeeeeeeeesssseeseesssesssssssssssssssssssssssssssssssssssssesssssssssssssssssssssssssssesssssssssnns 43
2.4-4 ZSEHERL  AIR COMPRESSOR ASSY 99
2.4-16 ZSyBEEL  AIR FILTER ASSY 101
2.4-21 % UPPER TRANSMISSION BOX......cvvevererrrrccrrreen 103
2.4-22 ZTEFE  GEAR BOX .ooooiioeeeeosscceeeessssoseeessssssesesssssssessssses 105
211 WEHBERA  HYDRAULIC OIL TANK ASS'Y.....oooooeeeeeeeeeeeeeeeeesesesssessssessssssssssssssssssessssssssesssnes 113
212 SSHFEREL  DIESEL OIL TANK ASS'Y c.oicoveeeoeeseeneeeeeessssssseseeeessssssssssssssessssssssssssessssssssssssesssssssens 115
234 ZBIPEREARL CAB ASSY woooooeeeeeeeeeeeeeeeeeveosssseeeeesssssssssessessssssssss s sesssssssss s sssssss e 117
2.34-28 SRR PNEUMATIC BRAKE VALUE ASSY.......ooocooomoeeeeeeeeernsseneeeesssssssssssssesssssssssssssneeees 119
3.0 BUEBIEE  FRONT ASSY ..oooooooeeeeeeeceesseseseessssesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 121
3.1 THERUL BOOM ASSY....ooooooooeoceeeeoeeeseeeeeesvesssssssssseesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssesssssssssssen 123
3.3 SHFEEL BUCKET ARM ASSY......ooooooooooeeeeeeeeessssenesessssssssssessesssssssssssssssssssssssssssssssssssssssssssssssssssssssnsn 125

3.7 HEFTRL PUSHING ROD ASSY ...ttt sssesssesssessssssss e sssessse s sssessssssssssssssneses 127



REMARK




L 7 B A TAZAUR A R 5]

AL
MACHINE BODY

XN65-4L

M ak: www. sdxiniu. com


http://www.sdxiniu.com/

o 7R B TAZAUARA FR 2 5]

N
MACHINE BODY
Eﬁ P;ﬁﬁo. Part Name THETR Q'?{ Re%];airk
1 1.0 Track frame assy TELR 1
2 20 Swing body [EILZ2EN 1
3 3.0 Front ASS'Y IS

XN65-4L

P Ak : www. sdxiniu. com


http://www.sdxiniu.com/

oL R B TAZHUARA PR 8]

1.0 T&ZE

TRACK FRAME ASSY

XN65-4L

M ak: www. sdxiniu. com


http://www.sdxiniu.com/

L 7 R A TALHARA TR 6]

1.0 F&ZE

TRACK FRAME ASSY

Eﬁ Pﬁﬁﬁo Part Name et Q‘% Reﬁ;airk
1 1.1 Rear drive axle JE RSN 1
2 1.2 Tire LI 8
3 13 Swing frame ERIEE 1
4 1.4 Front drive axle IEEEIL7iS 1
5 1.5 TRACK FRAME ASSY T4 1
6 1.6 Swing frame oil ARG 1
7 1.7 Tool box THAH 2
8 1.8 TRACK FRAME ASSY cover plate A N HEEEARA 1
9 1.9 TRACK FRAME ASSY cover plate B X HEEEHRB 1
10 1.10 TRACK FRAME ASSY cover plate C N ICBEAEIRC 1
11 1.11 Front Shovel cylinder IRz RN 1
12 1.12 Shovel EIER 1
13 1.13 Front Shovel cylinder shaft 5L 4 2
14 1.14 Front shovel shaft Gk i 2
15 1.15 Revolving joint I ek 1
16 1.16 Lower gear box U3 T 48 1
17 117 Revolving joint stable plate [e 6 3 [ 5 1
18 1.18 Rear transmission shaft JE A& Bl 1
19 1.19 Front transmission shaft A% 24l 1
20 1.20 Landing leg S 2
21 1.21 Landing leg base I R 2
22 1.22 Landing leg cylinder SR L 2
23 1.23 Landing leg cylinder upper shaft BT -l 2
24 1.24 Landing leg cylinder connect shaft SRR HR 2
25 1.25 Landing leg cylinder lower shaft SR ET T i 2
26 1.26 Landing leg base shaft SR R Al 2

XN65-4L M Ak: www. sdxiniu. com 4


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

1.1-1 FHr=R%(010705010002)

DRIVING AXLE ASSEMBLY

XN65-4L

M ak: www. sdxiniu. com


http://www.sdxiniu.com/

L 7 R A TALHARA TR 6]

1.1-1 5876k (010705010002)
DRIVING AXLE ASSEMBLY

fj P/ﬁﬁﬁo. Part Name S Q‘;i;/ Rei;azrk

1 |02010402A095 Wheel redactor assy IR RS SBK 2

2 |40108092101 Bolt M12x1.25x45-10.9 12¥M12x1.25%45-10.9 12

3 140501061201 Washer D=12 #EE D=12 20

4 140211061201 Nut M12x1.25 NAEIZEEM12x1.25 12

5 20109020004 Brake assembly 1062[5HIENES 5 A% 2

6 |40403040001 Hexagonal screw plug M22x1.5 S7SFRERZE M22x1.5 2

7 131117010010 Resultant oil seal D=22 HEZHHED=22 2

8 (20101040029 Axle case assy WHaaH 1

9 31206010001 Air vent plug assy BSEL 1

10 40601201111 Retaining ring D=29 #BD=29 2

11 103040102A011 Half shaft, left ¥ 1

12 30202000071 Brake chamber right stent SIS =A~ LR 1

13 140106211101 Nut M12x35 124 M12x35 8

14 141001020001 Grease nipple M8x1 JHAM8x 1 2

15 120109020005 Right brake chamber atlssE= 1 |58

16 20103010214 Central driving assy thoERN L 1 |optional
17 130412010001 Pin 10x20 EfIH10x20 2

18 140108071201 Bolt M12x1.25%35-8.8 128M12x1.25%35-8.8 10

19 120109020006 Left brake chamber EHlRe=E 1 |k

20 (30202000072 Brake chamber left stents HEhS=ASZER 1 |optional
21 |03040102A012  |Half shaft, right A4 1

22 |03030110A008 Sun gear XBE%E 2

XN65-4L P ak: www. sdxiniu. com 6


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

1.1-2 FRIRIEFNIERL

Central driving assembly

M Ak : www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

L 7 R A TALHARA TR 6]

1.1-2 PRRAEFNERL

Central driving assembly

ﬁﬁ Pﬁﬁﬁo Part Name ShHEHR QY Reﬁfrk
1 |40601041111 |Retaining ring D=30 48 D=30 2
2 131112010011 | Washer BE 1
3 | 30802020036 |Input flange BNE= 1
4 131114010031 |Seal limit ring HESE 1
5 31401090003 | Seal NSO TR AT 1
6 |31304030005 |Lock nut NS A R 1
7 141101031011 | Steel ball 6.35 G100 b X Bk 6.35 G100 b 1
8 131113010007 |Seal ring /NSO IR 1
9 40701131001 [O-ring 31.5x1.8 ORI L RBI31.5% 1.8 1
10 (40804290001 | Tapered roller bearings 32207 R$ERTF4H#K32207 1
11 |40804090001 | Tapered roller bearings 30308 [E|H#ERF4HE30308 1
12 131108040010 | Adjusting washer N R SRR %E on-dema
13 130306050060 |Bevel gear shaft INEELSEC 1 nd
14 ]40108011101 | Hexagon head bolt M10x1.25x20-8.8 | 7<fsLiZ#M10x1.25%x20-88| 2
15 31102040001 |Stopper washer of locking nut BRIRF IR 2
16 |31102030001 |Locking washer of adjusting nut VEEIREB A 2
17 40107032101 |Hexagon head bolt M12x1.25x70-10.9 | 7<f3ki8 M12x1.25x70-109 | 4
18 30807000004 |Side cover e EE R 2
19 31306010001 | Pin 5x15 EfIfE5% 15 4
20 |40108051101 |Hexagon head bolt M12x1.25x25-8.8 | 7<f3ki8 M12x1.25x25-8.8 6
21 120102010089 | Differential assembly EIRIREK 1
22 130306050059 | Driven bevel gear ARHELHE 1
23 | 40804210001 | Tapered roller bearings 32011 [E R F4HE32011 2
24 131304060001 [Adjusting nut TERRE 2
25 |30202000024 |Support the building of the cone ST FE N EE 1
26 [30202000023 |Cone of the top of the table SESTRE PRz 1
27 |40108072101 | Hexagon head bolt M12x1.25%x35-10.9 |#&#M12x1.25%x35-10.9 6
XN65-4L M Ak: www. sdxiniu. com 8


http://www.sdxiniu.com/

5 T AR T 3]

1.1-3 B10EESE SR,
Wheel retarder
assembly

M ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

L 7 R A TALHARA TR 6]

1.1-3 3CIDIRIRER S

Wheel retarder

assembly
EEE Piﬁﬁo. Part Name FHER éﬁi Re%\;azrk
1 40108031101 | Hexagon head bolt M10x1.25x30-8.8 75ELiEM10x1.25%30-8.8 20
2 |40403040001 |Hexagonal screw plug M22x1.5 Ah7SAIEZEM22x 1.5 2
3 131117010010 | Resultant oil seal D=22 HEZHBD=22 2
4 20112000014 |Planet carrier assembly 1TELER 2
5 140905051111 [Pin 10x20 E+FH10%20 4
6 130305020004 |Gear ring “E 2
7 31304030006 |Nut IXhEC IR 2
8 130202000020 |Support of gear ring A7 2
9 |[31114010027 |Retaining ring HWEIA 2
10 |40804230001 |Tapered roller bearings 32013 EERFi%32013 2
11 |40219011201 |Flange spherical nut M20x1.5-10 E=TREEEM20x 1.5-10 12
12 131305020004 | Spherical washer EREEE 12
13 130109240002 | Wheel hub L= 2
14 131301020066 |Bolt of hub g 12
15 140804220001 |Tapered roller bearings 32012 EfERFH%32012 2
16 31401140002 |Seal RIRCENHES 2
17 130111000024 |The brake drum il IES 2
18 140501071101 |Retaining ring D=14 BED=14 12
19 |40107081101 |Bolt M14x1.5x45-10.9 B M14x1.5%45-10.9 12
XN65-4L P ak: www. sdxiniu. com 10


http://www.sdxiniu.com/

11

Ao B TAEAURA R 3]

1 1 _4 ?j_-EIEE;JI%L\,\}ﬁ
Planet carrier
assembly

M ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

o 7R B TAZAUARA FR 2 5]

1.1 41TEE7I<IEI\EJZ

Planet carrier assembly

FE FH5 = HE #iE
ITEM PART NO. Part Name TSR QTY Remark

1 30110010022 Planet carrier 1TELR 2

2 30405020007 Shaft of planet gear TECECHH 6

3 31114010077  |Block ring ITERMEEE 12

4 41102111001 Needle P5x25.8 i& £t P5x25.8 102

5 30301100003 Planet gear TESH® 6

6 31114010089 retainer plate Byth 2

XN65-4L M ak: www. sdxiniu. com 12


http://www.sdxiniu.com/

13

Ao B TAEAURA R 3]

1 1 '5 Eﬁ%%lﬁ&uﬁ
Differential
assembly

M ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

o 7R B TAZAUARA FR 2 5]

1.1-5 ZlE=zREk

Differential
assembly

FS EHS = HE &E
ITEM| PART NO. Part Name FHEIR QTY Remark

1 |30104010011 |Differential case EIRERTTIR 1

2 30412010009 | Pin blot TERHEEE] 1

3 [31114010003 |Block washer of half-shaft gear | 40 IEHER A 2

4 130303440004 | Left half-shaft gear P =i sy 1

5 [31108030012 |Block washer of planet gear TEN IFHEEE 2

6 |30303440003 |[Planet gear of differential EIRFTERR 2

7 30405020003 [Shaft of planet gear EIRSITENRH 1

8 130303440005 [Right half-shaft gear B 1

XN65-4L P hE: www. sdxiniu. com 14


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

1.4-1 UKD A%(010605010003)

Front driving axle assembly

XN65-4L

M ak: www. sdxiniu. com

15


http://www.sdxiniu.com/

L 7 R A TALHARA TR 6]

1.4-1 B3R =N =A% (010605010003)
Front driving axle assembly

ﬁﬁ P/ﬁﬁﬁo Part Name B éﬁ{% Reﬁik
1 130101020016 |Front axle case BUR TR 1
2 140211061201 |Nut M12X1.25-8 EIREM12 X 1.25-8 2
3 131303020013 |Bolt R REPRARE T 2
4 140601041111 [Retaining ring D=30 RS D=30 2
5 [20136000002 |Bearing seat assembly of half-axis AR S 2
6 [31117010010 |Resultant oil seal D=22 AETZHBED=22 2
7 |40403040001 [Hexagonal screw plug M22X 1.5 HhNFIREM22 X 1.5 2
8 20104020094 [Left end transmission assy Yok S kY8 1
9 120123040003 [Steering limit bolt assembly HHERAEe S 2
10 |20108000002 |Left universal drive shaft ERRERNE 1
11 |20108000004 |Right universal drive shaft GRREIHE R 1
12 (20104020093 |Right end transmission assy ARIGETNEL 1
13 (20103010213 [Central driving assy thOUERN R 1
14 (40905051121 |[Pin 10x20 E+F£H10%x20 2
15 [40108072101 |Hexagon head bolt M12x1.25x35-10.9 | 7<fLi2t¢M12x1.25%35-10.9 10
16 [20116010066 [Steering tie rod assy R IEARR 2
17 20117130002 [Steering cylinder FEEIEELS A 1
18 [40905121111 |Pin 12x30 EiF$512x30 1
19 140107072201 |Hexagon head bolt M14x1.5x40-10.9 |7<fA3LiEM14x1.5%40-10.9 4
20 |40511040001 |Resultant oil seal D=18 HEFHR D=18 2
21 131208010018 |Connector [=g 2
XN65-4L P ak: www. sdxiniu. com 16


http://www.sdxiniu.com/

17

L A B A TALAURA TR 3]

1.4-2 FRIUETNIE AL
Central driving
assembly

M ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

L 7 R A TALHARA TR 6]

1.4-2 PRIETN[AY

Central driving

assembly
ﬁﬁ Pﬁﬁﬁo. Part Name TFERR BEQTY Reﬁ;airk
1 [40601041111 Retaining ring D=30 4@ D=30 2
2 (31112010011 Washer B 1
3 [30802020036 Input flange mNE= 1
4 (31114010031 Seal limit ring TR 1
5 131401090003 Seal NEREC I 1
6 |31304030005 Lock nut INESES IR IR 1
7 (41101031011 Steel ball §REK 1
8 [31113010007  |Seal ring INESSEC ST R 1
9 40701131001 O-ring 31.5x1.8 OJU A5 i % 4 16131.5%1.8 1
10 |40804290001 Tapered roller bearings 32207 EERFHE32207 1
11 |40804090001 Tapered roller bearings 30308 [E3ERT4H7%30308 1
12 31108040018 Adjusting washer NN TR e &FEon-demand
13 |30306050062 | Bevel gear shaft INHEES 1
14 (40108011101 Hexagon head bolt M10x1.25x20-8.8 | 75f3kigf2M10x1.25%20-8.8 2
15 [31102040001 Stopper washer of locking nut e eisd vl oy 2
16 [31102030001 Locking washer of adjusting nut EERIZEY A 2
17 140107032101 Hexagon head bolt M12x1.25x70-10.9 | /"AskigieM12x1.25x70-10.9 4
18 |30807000004 Side cover RS 2
19 131306010001 Pin ENH 4
20 |40108052101 Hexagon head bolt M12x1.25x25-10.9 | 7<fskigfeM12x1.25x25-10.9 6
21 20102010017 Differential assembly ZIRERIABK 1
22 |30306050061 Driven bevel gear KT 1
23 |40804210001 Tapered roller bearings 32011 ElERFiM%32011 2
24 |31304060001 | Adjusting nut g 2
25 130202000081 Support of main transmission GRS R 1
XN65-4L P ak: www. sdxiniu. com 18


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

1.4-3 EAKRRENE K
Left and right final drive assembly

19 M Ak: www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

L 7 R A TALHARA TR 6]

1.4-3 IEARRENR AL
Left and right final drive assembly

Eﬁ Piﬁﬁo Part Name S éﬁ% Reﬁik

1 140108031101 |Hexagon head bolt M10x1.25x30-8.8 | 7<fsLiZ¢M10x1.25%30-8.8 20

2 (40403040001 | Hexagonal screw plug M22X 1.5 HMINFRIZEM22 X 1.5 2

3 [31117010010 |Resultant oil seal D=22 RAETHHRD=22 2

4 20113000007 | Planet carrier assembly 1TE%251H 2

5 140905051111 |Pin 10x20 REIfF$H10x20 4

6 30302100001 |Sun gear APFRES 2

7 130305020004 | Gear ring wE 2

8 (31304030006 | Nut IXzhiC R 2

9 [30202000020 |Support of gear ring KRBz EE 2

10 |31114010027 |Retaining ring ES[EEEAN 2

11 40804230001 |Tapered roller bearings 32013 EE R F4mi#32013 2

12 140219011201 | Flange spherical nut M20X 1.5 E=BKEIREM20 X 1.5 12

13 31305020004 | Spherical washer BREEVE 12

14 |30109240001 | Front wheel hub L= 2

15 131301020066 |Bolt of hub BwEIge 12

16 |40804220001 |Tapered roller bearings 32012 EERFih%E32012 2

17 31401140002 |Seal 90x120x13 AUSCENHEI90x120%13 2

18 40108051101 | Hexagon head bolt M12x1.25x25-10.9 | 73fkiZ#M12%1.25%25-10.9 4
40108061101 |Hexagon head bolt M12x1.25x30-10.9 | 7<AskiZeM12x1.25%30-10.9 16

19 30402170001 |Drive axle IXzhEeHH 2

20 131110020003 |Bush of Drive axle et E 2

21 131401060001 | Seal UK S A 2

22 [40108021101 |Hexagon head bolt M10x1.25x25-8.8 | 7<faskiZt¢M10x1.25%x25-8.8 12

23 141001030001 |Oiling cup M10x1 HEXETHFAM10x1 4

24 [30407060004 |Pin of steering knuckle HETEH 4

25 [31108010013 | Adjusting washer FHERRIERER S RE |on-de

26 |31401100007 | Seal of Pin BT 4 |mand

27 140804170001 |Tapered roller bearings 32006 [RERFi7%32006 4

28 130809000030 |Bowl plug RS 4

29 130108010029 | Left steering knuckle LTS 1
30108010028 | Right steering knuckle BiEET 1

XN65-4L P ak: www. sdxiniu. com 20


http://www.sdxiniu.com/

21

A A T AL AU T 4]

1.4-4 EA R EHENHISRL

Left and right universal drive shaft

M ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

o 7R B TAZAUARA FR 2 5]

1.4-4 EA R EHENHIS AL

Left and right universal drive shaft

Fs FHS HE #F
ﬁ
ITEM| PART NO. Part Name SIS QTY| Remark
1 130406040003 | Left long fork shaft XA 1
2 [30406040001 |Right long fork shaft aERXi 1
3 |30412030003 |Cross shaft =24 4
4 |31007000003 | Middle connector WEA 2
5 140603011301 |Block ring D=27 FEEE D=27 16
6 |30406040002 |Short fork shaft 2 W 4 2
XN65-4L M ak: www. sdxiniu. com 22


http://www.sdxiniu.com/

23

o R B TAZAUARA [ 5]

1.4-5 FAR RS
Bearing seat assembly of half-
axis

M ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

o 7R B TAZAUARA FR 2 5]

1.4-5 SRR S

Bearing seat assembly of half-

axis

Fe| =S = wE|  wE
ITEM| PART NO. Part Name THFERR QTY| Remark

1 |40602041111 |Block ring D=55 FLA R IE-ATY D=55 4

2 |40801020001 |Ball bearing 6006 SRDEKRIRA6006 2

3 30204210001 [Bearing seat of half shaft AR R 2

4 140701661001 |O-ring 67x2.65 OFERG i % 1 el 67%2.65 2

5 (31401070001 |Seal it 2

6 |[31114010026 |Block ring of seal R 2

XN65-4L M Aak: www. sdxiniu. com 24


http://www.sdxiniu.com/

25

L A B A TALAURA TR 3]

1.4-6 ITERGMH
PLANET CARRIER ASSEMBLY

M ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

o 7R B TAZAUARA FR 2 5]

TEEAMH

PLANET CARRIER ASSEMBLY

Eﬁ Pﬁﬁﬁo Part Name TSI éi% Re%\;airk

1 [30110010022 |Planet carrier TELE 2

2 [30405020007 |Shaft of planet gear TERRH 6

3 (31114010077 |Block ring (TR IESE 12

4 141102111001 |Needle P5x25.8 R £ P5%25.8 102

5 |[30301100003 |Planet gear TEER 6

6 |31114010076 |Bush of planet carrier 1TEZEIRE 2

XN65-4L P ak: www. sdxiniu. com 26


http://www.sdxiniu.com/

27

L A B A TALAURA TR 3]

14'7 %E%%l%‘\}ﬁ
DIFFERENTIAL ASSEMBLY

M ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

o 7R B TAZAUARA FR 2 5]

1.4-7 R K
DIFFERENTIAL ASSEMBLY

Eﬁ Pﬁﬁﬁo. Part Name HHEERR Q% Reﬁ;airk
1 130104010011 | Differential case EIREFFIR 1
2 130412010009 |[Pin blot TERHEET 1
3 [31114010003 |Block washer of half-shaft gear RS0 IEIER 2
4 130303440001 [Left half-shaft gear P S sy 1
5 |[31108030012 |Block washer of planet gear TEE LHERE 2
6 [30303440003 |Planet gear of differential ERFITENR 2
7 30405020003 |Shaft of planet gear EIRETERRM 1
8 [30303440002 |Right half-shaft gear BN 1
XN65-4L P ak: www. sdxiniu. com 28


http://www.sdxiniu.com/

oS

—t
L

}

2z

REVOLVING JOINT

L A TAZAUA R 5]
1.15 [E55

\l,,,,”"

<\>/<\

__”__.

IR
%%%é

‘(((((‘-

XN65-4L

M ak: www. sdxiniu. com

29


http://www.sdxiniu.com/

o 7R B TAZAUARA FR 2 5]

115 [EEEEL
REVOLVING JOINT

ﬁﬁ Pﬁfﬁo Part Name FIEIR Q'% Reﬁ;airk
1 |GB/T 70.1-M8X20  [Hexagon socket screw R7SARIRET 4
2 |GB/T93-8 M8 spring washer M 83 EE R 4
3 |10ZWII8B3L-02003 |Check ring E 1
4 [10zZwW1I8B3L-00001 |Revolving body [EIEZN 1
5 |2G1/16-28 Plug T2 3
6 | 10ZWII8B3L-05000 [ Repair kit E3E80) 1
7 | 10ZWII8B3LA-02002 | Oil distribution shaft FciFAH 1
8 | 10ZWII8B3LA-00003 | Shift end Lty NI 1
9 |[GB/T93-10 M10 spring washer M 103 EE LR 7
10 |GB/T 70.1-M10X40 |Hexagon socket screw Syav=LEc] 7
XN65-4L P ak: www. sdxiniu. com 30


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

1.16 T8
LOWER TRANSMISSION BOX

31 M Ak: www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

L 7 R A TALHARA TR 6]

116 T 78
LOWER TRANSMISSION BOX
= e v N
E\j Pﬁﬁﬁo. Part Name FHER Q.-lj-!';:( Reﬁlairk
1 1.16.1 Nut 125 1
2 1.16.2 Shim Yy 1
3 [1.163 Connecting flange EEE= 1
4 |1.164 Dust blocking plate Hds 1
5 1.16.5 Bolt 12 4
6 1.16.6 Left cover iz 1
7 |1.167 The left regulating sleeve EHEDE 1
8 [1.168 Locked nut YRARE 1
9 1.16.9 Bolt 1242 4
10 [1.16.10 Adjust fixed disk EDEER 1
11 [1.16.11 Bearing L3S 2
12 |1.16.12 Bevel gear AR 1
13 [1.16.13 The main shaft i 1
14 [1.16.14 Circlip = 1
15 [1.16.15 Eccentric cam fRse 1
16 |1.16.16 Circlip & 1
17 [1.16.17 Bearing LIS 1
18 |1.16.18 Lock nut RIZR 1
19 [1.16.19 Adjust fixed disk EDEER 1
20 1.16.20 Bolt 121e 4
21 1.16.21 The right adjust cover AinfEh = 1
22 [1.16.22 The right cover B 1
23 [1.16.23 Bolt 1212 4
24 |1.16.24 Dust blocking plate B 1
25 [1.16.25 Connecting flange EEE= 1
26 1.16.26 Shim BhH 1
27 [1.16.27 Nut 125 1
28 1.16.28 The box FFER 1
29 ]1.16.29 Bevel gear shaft SO 1
30 [1.16.30 The upper fixed disk TEEE 1
31 |1.16.31 Bearing L3S 2
32 [1.16.32 Regulating sleeve BABPE 1
33 |1.16.33 Bearing L3S 1
34 (11634 Lock nut EIZE 1
35 [1.16.35 Upper cover Lins 1
36 1.16.36 Bolt 121e 4
37 [1.16.37 Dust blocking plate Hds 1
38 |1.16.38 Connecting flange EEE= 1
39 ]1.16.39 Shim BhH 1
40 [1.16.40 Nut 1R 1
XN65-4L P hE: www. sdxiniu. com 32


http://www.sdxiniu.com/

Ly B AL T 5]

2.0 EEEK
SWING BODY

2]

D B
’ -
S -
; ]
X \\\ /
é;\\\ — |
.
S
%S

b BEOREEEDE R

k£l B

7 S

g

Lo« L

s

33 M Ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

L 7 R A TALHARA TR 6]

2.0 [BIEE(K

SWING
BODY
Eﬁ PA-ZFER{'T'FEO. Part Name FEIR Q"I% Re%\;airk
1 2.1 Swing body (E1LZ2N 1
2 2.2 Rotary support EL5E 1
3 2.3 Rotary motor EIL=Z5 VN 1
4 2.4 ENGINE ASS'Y KSR 1
5 2.5 Storage battery =k 2
6 2.6 Storage battery plate FEHRIEIR 1
7 27 Air bottle SHh 2
8 2.8 Steering wheel FEA 1
9 29 Balance weight ficE 1
10 2.1 Left side door M 1
11 2.1 Hydraulic oil tank ASS'Y TRIEHFE AL 1
12 2.12 Diesel tank ASS'Y S HfER Rk 1
13 213 Front hood BItLE 1
14 2.14 Right side hood al=E 1
15 2.15 Upright post A ITHEA 1
16 2.16 Crossbeam A HEEA 1
17 2.17 Upright post B I7HEB 1
18 2.18 Crossbeam B TEZ2B 1
19 2.19 Crossbeam C F&E2C 1
20 2.2 Crossbeam D 2D 1
21 2.21 Up cover plate &R 1
22 2.22 Up cover plate ASS'Y =R 1
23 2.23 Side door limit rod rack M IBRAZAFER 1
24 2.24 Handrail ®F 1
25 2.25 Clutch pump seat EAREE 1
26 2.26 Hood = 1
27 2.27 Snap-gauge +1R 1
28 2.28 Silencer stable frame iHEEREESR 1
29 2.29 Hinge ASS'Y =LY 2
30 2.3 Scissor jack B TFIR 1
31 2.31 Rubber pad HhpRE 1
32 2.32 Brake valve HNZER 1
XN65-4L P ak: www. sdxiniu. com 34


http://www.sdxiniu.com/

Ly B AL T 5]

2.0 EEEK
SWING BODY

BRI RSB EIEIRIE b T

M

VS

£l B

b B BORBEEDE R

g

Lol L

s

35 M Ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

Ly B AL T 5]

2.0 [EFE(K

SWING
BODY
ﬁﬁ Piﬁﬁo. Part Name SHFER 3&% Re%\;airk
33 233 Accelerator base SRR 1
34 2.34 Cabin assy 2B R 1
35 [235 Headlamp BIARKT 2
36 |2.36 Protecting wire net C PRIC 1
37 237 Protecting wire net D D 1
38 |2.38 Protecting wire net B #xIB 1
39 239 Protecting wire net E PRIE 1
40 |24 Protecting wire net A FRA 1
41 241 Locating pin EfH 1
42 1242 Vertical transmission shaft VAL 1
XN65-4L P ak: www. sdxiniu. com 36


http://www.sdxiniu.com/

37

i 2 TAZAURAT T2 5]

2.3 SWING MOTOR [El#8 515

M ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

o R B TAZAUARA [ 5]

2.3 SWING MOTOR [a]3&5K

Eﬁ Pﬁﬁﬁo Part Name FEER ff{i} Reﬁ;airk
1 JA5K3001 Body SRR 1
2 OSAP1709 Oil seal i:ES) 1
3 MS50S202 Cylinder block S 1
4 MS50D103 Shaft &k 1
5 TB30305C Taper bearing HERZAR 1
6 BU302520 Bushing ME 1
7 J43A102 Shoe plate 0y 1
8 MS50D104 Spring HES 9
9 MS50D105 Set plate 2l 1
10 |J43A108 Piston ASSY TR 9set
11 MS50D106 Ball guide R 1
12 JAOF1002A Rear cover =5 1
13 |JA43A110 Pin THAH 2
14 AO252 O ring O 2UE 1
15 TB30202 Taper bearing R 1
16 MS50D108 Valve plate 53] =y 1
17 [JAOF1003-E Relief v/v ASSY RIPIREBY 2set
18 |WBM1230 Socket bolt e 4
19 [wpT12 Plug =7 1
20 MS50D110 Plug e 1
21 P0014 O ring O & 1
22 S$343000-5 Shim BhH AR
23 WPT14 Plug =7 3
24 BURP026 Back up ring X 2
25 P0026 O ring O B 2
26 MS50S204 Friction plate =323 1
27 MS50S205 Plate B8R 1
28 MS505206 Parking piston TRESAK 1
29 AO254 Oring O BUE 2
30 | MS505207 Spring o 18
31 MS50S208 Time delay valve SERTHE 1set
32 WBMO0675 Socket bolt 12te 3
33 MS50S209 Plug #£Y 2
34 POO11 Oring O BF 2
XN65-4L P ak: www. sdxiniu. com 38


http://www.sdxiniu.com/

39

i 2 TAZAURAT T2 5]

2.3 SWING MOTOR [El#:51X

M ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

Ly B AL T 5]

2.3 SWING MOTOR [al3gE4

ﬁﬁ Pﬁﬁﬁo Part Name SHER Q'% Rei;airk
35  |JAOF1004 Valve 53 2
36  |JAOF1005 Spring S 2
37  |JAOF1006 Plug - 2
38 |PO018 O ring O U 2
39  |AO118 O ring O BUE 2
40 |BURA118 Back up ring STEIR 2
41 PP34 Plastic plug i) =S 1
42 PP12 Plastic plug i) S 2
43 PP14 Plastic plug ) S-S 2
44 |JA5K3002 Name plate fhe 1
45 RVT175 Rivet ET 2
XN65-4L M Aak: www. sdxiniu. com 40


http://www.sdxiniu.com/

2.4 RS
ENGINE ASS'Y

L T AR T 3]

\ﬁﬁﬁww%

g

ol
f////////////

Vi~

fEeh-Ti e 0 v e e

XN65-4L

M Aak: www. sdxiniu. com

. EERRAGE

41


http://www.sdxiniu.com/

o R B TAZAUARA [ 5]

2.4 RSP

ENGINE ASS'Y
ﬁﬁ Piﬁﬁo. Part Name SHER éﬁ% Re%\;airk
1 241 The engine K, 1
2 24.2 Front let of machine BUH2SHE 2
3 243 Shock absorber B =sSB 3
4 244 Air compressor assembly SEER 1
5 245 Triangle belt =% 1
6 (246 Air compressor pull plate ENHINR 1
7 247 Rear left bracket e ER 1
8 24.8 Shock absorber A HEESA 2
9 249 Water radiator hose B KB EB 1
10 [2.4.10 Water tank pi6 7] 1
11 2.4.11 Oil radiator HEL 2
12 2412 Silencer connectiong pipe HEeERE 1
13 2413 Silencer e 4
14 [24.14 Water radiator hose A IKEREA 1
15 [24.15 Clockwise rotation pump AR 1
16 |2.4.16 Air filter assembly SRR 1
17 (2417 Rear right bracket GIEHEEHE 1
18 [24.18 Counterweight wind separating| BEEfRXIIRA 1
19 [24.19 Counterweight wind separating| BtEfRE/XIHkB 1
20 [24.20 Counterweight wind separating| BtEFEXIHRC 1
21 2.4.21 Upper box 5 1
22 |24.22 Gearbox TIHFE 1
23 2.4.23 Cylinder SEL 1
24 |2.4.24 Cylinder block SELEE 1
25 |24.25 The bar mechanism EitF e 1
26 [24.26 Assistant pump BIHER 1
27 |24.27 Assistant pump block B HZREE 1
28 [24.28 Anti clockwise rotation pump | ZEHER 1
XN65-4L P ak: www. sdxiniu. com 42


http://www.sdxiniu.com/

L T AR T 3]

498BPG

PUER SR M4 Body assembly and accessory

M Ak : www. sdxiniu. com XN65-4L

43


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

498BPG WU SR B Body assembly and accessory
K5 ft 5 % W el & F
No. Part No. Name Q'ty | Remark
1 | GB/T5783-2000 | 7<AiSLEREE M12x32 Bolt M12x32 4
2 | GB/T93-1987 SRR 12 Spring washer 12 8
3 | 490B-13001A kBT Flywheel housing 1
4 | 495B-01047 Bl 50 Plug 50 1
5 | 490B-03017 B %E R 20 Plug 20 3
6 | 490B-01079 B % 40 Plug 40 10
7 | GB/T120.1-2000 K‘]l%%%@”ﬁﬁ Pin A10x25 2
8 | GB/T5782-2000 | 7<FiskEREE M12x65 Bolt M12x65 2
9 | 490B-13003 pUE~S i Cover.inspection hole 1
10 | GB/T97.1-1985 S 12 Washer 12 6
11 | GB/T5783-2000 | 7<fi3k#48 M12x28 Bolt M12x28 2
12 WL 5 Oil seal 100x125x12 1
13 | 490B-01024A e i e 0il seal seat 1
14 | 490B-01025 ERlHED LAY Gasket 1
15 | 490B-01009 FHIE 58 Plug 58 1
16 | 495B-01008 kLt I ETE=S Rear camshaft bushing 1
17 | 495B-01022A TIEHER Lower thrust bearing 2
18 | 495B-01026A Wi 9y Upper thrust bearing 2
19 | A498B-01019A Fhh AR Bolt 10
21 | A498B-01023 Ji FE 4R Rear bearing cap 1
22 | 495B-01033A FHIFL TR Main bearing.lower half 5
23 | 495B-01034A FHIF LR Main bearing,upper half 5
24 | 490B-01027 Y9 Plug 1
XN65-4L M ak: www. sdxiniu. com 44


http://www.sdxiniu.com/

L T AR T 3]

498BPG

PUER SR M4 Body assembly and accessory

M Ak : www. sdxiniu. com XN65-4L

45


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

498BPG AL 25 Az B4 Body assembly and accessory
= ft = % W el &
No. Part No. Name Q'ty | Remark
25 | A498B-01032 FhlR Main bearing cover 4
26 | A498B-01001 LA Cylinder block 1
27 | GB/T119.2-2000 | [FIFE4HS B8x20 Pin B8x20 2
28 | GB/T119.2-2000 | [RI&EHS B10x25 Pin B10x25 2
29 | 490B-01080 B ZE R 15 Plug 15 2
30 | 490B-01029 $RIE R1/8 Plug R1/8 6
31 | 490B-34009 O B B O-ring 1
32 | 490B-01071 DL IS LA 0il filter gasket 1
33 | 490B-01072 PILIMIE e AR Oil filter back plate 1
34 | 490B-01073 PLImIE T A A Gasket 1
35 | 490B-01076B SETMUET av i AR Fuel filter back plate 1
36 | GB/T93-1987 SRR 8 Spring washer 8 11
37 | GB/T5783-2000 | 7<ffi 88 M8x22 Bolt M8x22 5
g | 490B-01002 j—:@ﬁg%’@ﬂz%&(ft* ) Bolt 14
490B-01003 KL s i (L) Bolt 4
39 | 490B-01044 AL i SR 4 R Washer for cylinder head bolt
40 | A498B-01005 KELE Cylinder liner 4
41 | 495B-01050 Bl % R 60 Plug 60 1
42 | 495B-01007 R E Camshaft bushing 2
43 | 490B-01012 PKER R Gasket 1
44 | 490B-01011-8 K Water pipe 1
45 | GB/T5783-2000 | 7<ffiski84e M8x22 Bolt M8x22 2
46 | 490B-01101 THOK 1 T4 Drain cock handle 1
47 | 490B-01103 TCZK 1R FR s Drain cock core 1
48 | GB/T91-2000 FFO4Y 3.2x22 Pin 3.2x22 1
XN65-4L R 4k: www. sdxiniu. com 46


http://www.sdxiniu.com/

L T AR T 3]

498BPG

PUER SR M4 Body assembly and accessory

M Ak : www. sdxiniu. com XN65-4L

47


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

498BPG  HLAA 2 5% A FfH4: Body assembly and accessory

Fs t = % e & T
No. Part No. Name Q'ty | Remark
49 | 495B-01102 A Valve body 1

50 | GB/T848-1985 /N 6-140HV Washer 6-140HV 2

51 | 490B-01104 S Spring 1

52 | GB/T91-2000 4 1.6x12 Pin 1.6x12 1

53 | GB/T97.1-1985 S 8—-140HV Washer 8- 140HV )

54 | 495B-01015 Pl 0il injector 4

55 | GB/T5783-2000 75 kB EE M8x16 Bolt M8x16 2

56 | GB/T5783-2000 | 7~ffiskig#e M8x30 Bolt M8x30 5

57 | GB/T62-1988 IR EE M6 Nut M6 1

58 | GB/T97.1-1985 S E 6-140HV Washer 6-140HV 1

59 | 490B-34005 PR |- 3% Qe covmai Lotk 1

60 | 490B-34008 pdirgEare] Seal ring 1

61 AN ) Filter( | ) 1

62 | 490B-34006 I S T 1A 23352f3“5<“'"“a”‘ 1

63 | 490B-34013 HAE ) Air vent( Il ) 1

64 | 490B-34010 L Transition pipe 2

65 | 490B-34011 e Strut 1

66 R Filter( Il ) 1

67 | 490B-34012 WA Air vent (1l ) 1

68 | 495B-34003 otk Plate 1

69 | 495B-34004 HER Inlet drivepipe 1

70 | 490B-34002A [ 7 i Fixed plate 1

71 | 495B-34007 HAE(]) Air vent( | ) 1

72 | GB/T67-2000 TS #ESLE2ET M6x50  Screw M6x50 1
XN65-4L M hk: www. sdxiniu. com 48


http://www.sdxiniu.com/

L T AR T 3]

498BPG

PUER SR M4 Body assembly and accessory

M Ak : www. sdxiniu. com XN65-4L

49


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

498BPG WL B Az B4 Body assembly and accessory
Fs ft 5 CA S e & IE
No. Part No. Name Oty | Remark
73 | GB/T67-2000 T3 9825 T M6x10  Screw M6x10 5
74 | GB/T93-1987 SRR 6 Spring washer 6 5
75 | 490B-13002 Bl Plate 1
76 | 495BPG-15200 | HBBLETIA (ZE) o from bracket 1
77 | 495BPG-15100 | BEHLATHE(F) &ﬁ:{‘)‘ front bracket I
78 | GB/T93-1987 SREEREE 10 Spring washer 10 8
79 | GB/T5783-2000 AL EREE M10x25  Bolt M10x25 8
80 | GB/T97.1-1985 SEHE 10-140HV Washer 10-140HV 8
XN65-4L M hk: www. sdxiniu. com 50


http://www.sdxiniu.com/

L 7 B A TAZAURA PR 5)

498BPGC  SEL 35 MBS MK Cylinder head and gas exchanging

system asseml)l_\'

51 M Ak: www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

LT AL HKY  Cylinder head and gas exchanging
system assembly
= = % e & T
No. Part No. Name Q'ty | Remark
1 | 490B-03018 B ZER 12 Plug 12 2
2 | GB/T894.1-1986 | #4[& 20 Snap ring 20 2
3 | GB/T848-1985 #E 20 Washer 20 8
4 | 490B-03212A RINEEHE Valve rocker arm bushing | 8
5 | GB/T6171-2000 | 7Sffi%8E;: M8x1 Nut M8x1 8
6 | 490B-03201 SIA] E RR ET j‘l‘('fi‘:;';?f sorew oevae | g
7 | 490B-03211A KIEE Valve rocker arm 8
8 | 490B-03202 SR S Seat 4
9 | 490B-03203 TR R Spring 3
10 | 490B-03204 SIS Shaft 1
11 | GB/T5783-2000 | /<1348 M8x18 Bolt M8x18 6
12 | GB/T93-1987 S A 8 Spring washer 17
13 | GB/T97.1-1985 e 8 Washer 8 2
14 | GB/T1096-1979 | P4 C8x32 Key C8x32 1
15 | 495B-06003 THER Push rod 8
16 | 490B—06002 SRR Push tappet 8
20 | 490B-02008 PhEe I HERR Thrust plate for camshaft | 1
21 | 495B-06001 A Camshaft 1
22 | 490B-03006 Sk Split valve retainer 16
23 | 490B-03007 ST A Valve spring seat,upper 8
24 | 490B-03005 ST Valve spring.inner 8
25 | 490B-03004 AL 5 Valve spring.outer 8
26 | 490B-03011 AU HE Lower seat,valve spring 8
27 | 495B-03015 HESU) Exhaust valve 4
XN65-4L M hk: www. sdxiniu. com 52


http://www.sdxiniu.com/

L 7 B A TAZAURA PR 5)

498BPGC  SEL 35 MBS MK Cylinder head and gas exchanging

system asseml)l_\'

53 M Ak: www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

SEL T MBECSHK  Cylinder head and gas exchanging
system assembly
K5 ft 5 % e & IF
No. Part No. Name Q'ty | Remark
28 | A498B-03014 ST Intake valve 4
29 | GB/T5783-2000 | 7Sffiki84e M8x18 Bolt M8x18 4
30 | GB/T93-1987 S A 8 Spring washer 8 17
31 | 490B-03012 Ji Vi it Rear cover 1
32 | 490B-03013 Ji i i A Gasket 1
33 | GB/T56-1988 FSHISREE M8 Nut M8 8
34 | GB/T899-1988 Fmﬂé\ﬁgxso Stud AM8-M8x50 8
35 | 498B-03101 S #E Cylinder head 1
36 | 490B-03102 KN E Valve guide 8
38 | 490B-03001A SRS Stud 4
39 | GB/T6170-2000 FNASEEE M10 Nut M10 4
40 | GB/T93-1987 SR 10 Spring washer 10 8
41 | GB/T97.1-1985 FEEE 10 Washer 10 8
42 | 495B-03003 HEE HHR Gasket 4
43 | GB/T899-1988 Fw}jﬁ%{gﬂs Stud AM8-M8x25 8
44 | GB/T6170-2000 7SR EE M8 Nut M8 8
45 | 490B-03103 % Plug 1
46 | 490B-43005 iR e Thermostat gasket 1
47 | GB/T5783-2000 | 751k M8x25 Bolt M8x25 3
48 | GB/T97.1-1985 [ 8 Washer 8 7
49 | 490B-43001 IR i Thermostat cover 1 |498BPG
490BT-43001 193 A it Thermostat cover 1 | 498BT
50 | 490B-43003 iR AR s Thermostat cover gasket 1
51 | 490B-43002 Wiy Thermostat 1
XN65-4L M ak: www. sdxiniu. com 54


http://www.sdxiniu.com/

L 7 B A TAZAURA PR 5)

498BPGC  SEL 35 MBS MK Cylinder head and gas exchanging

system asseml)l_\'

55 M Ak: www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

LT LA HLKY  Cylinder head and gas exchanging

system assembly

= 5 % e & i
No. Part No. Name Oty | Remark
52 | 490B-01074 P Pipe 1
53 | 495B-43007 /MR KAE Water pipe 1
54 | 490B-43008 P23E NPT3/8 Plug NPT3/8 1
55 | GB/T5782-2000 | 75ff13k84& M8x35 Bolt M8x35 4
56 | 490B-43101 iRAR T Thermostat housing 1
57 | 490B-43009 AKiRAL A Water temperature sensor 1
58 | 495B-03108 HET 8 Exhaust valve seat 4
59 | A498B-03107 HEST Intake valve seat 4
60 | 490B-03009A mH Hoisting bracket 1
61 | 490B-01078 BilEZE v 30 Pulg 30 4
62 | 485-08001 HESE Exhaust pipe 1
63 | A498B-01004 LT Gasket 1
64 | 490B-03109 W A Sleeve tube 4
65 | 490BT-08003 HEUE Exhaust adapter 1 | 498BT
66 | 490B-09002 A Intake pipe 1 |498BPG
490BT-09002 ERE Intake pipe 1 | 498BT
67 | 490BT-09004 BB YR Paper gasket 1 | 498BT
68 | 498-03016 I A ThE 0il seal 8
69 | 490B-54000 23 SO Air calorifier 1 | 498BPG
70 | 490B-09003-7 HAIEE Intake adapter 1 |498BPG
XN65-4L M hk: www. sdxiniu. com 56


http://www.sdxiniu.com/

L T AR T 3]

498BPGC  JHIEFC B AL Oil sump assembly

.
y/ =
/// ~

|
\ ]
= { 1 !
] j
i 1 i oy
P A ™ 2
z e ’///
§ "0& |
‘ 1 1
N A
— /
1 . N -,;,_, i l
| = -
N /,,
X
= NS ’//',/',.-
N, = &
S
NN,
\\ \\

57 M Ak: www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

498BPG MK B Oil sump assembly

5 ft 5 % | & IE
No. Part No. Name Q’ty | Remark
1 | 490B-07200 PLitds AR 0il dipstick 1
2 | 490B-07002 MR 0Oil sump gasket 1
3 | GB/T5783-2000 | 7~ffikiRi% M8x16 Bolt M8x16 28
4 | GB/T93-1987 SRR 8 Spring washer 8 28
5 | 490B-07100 MRSC I ERR Oil sump 1
6 | JB982-1977 HEFH R 20 Seal ring 20 1
7 | JB2343-1979 i Magnetic plug M20x1.5 | 1
XN65-4L M k. www. sdxiniu. com 58


http://www.sdxiniu.com/

59

10

L T AR T 3]

AN B = s y .
i%  Piston connecting rod assembly

13

M ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

HZEZEAT SR Piston connecting rod assembly

L 7 B A TAZAUR A R 5]

s £ =5 % W e & IE
No. Part No. Name Q'ty | Remark
1 | A498B-04002 H—IHIA Compression ring(top) 4
2 | A498B-04003 B IEHSH Compression ring(second) | 4
3 | A498B-04102 PRTEAE Spiral expansion spring 4
4 | A498B-04103 B fis] Pin 4
5 | A498B-04101 EZRINE Oil ring body 4
6 | GB/T893.1-1986 | fLIH14FSE 34 Snap ring 34 8
7 | A498B-04001-1A | ;5% Piston 4
8 | A498B-04004A {HIEH Piston pin 4
9 | A498B-04205 EHHE Connecting rod bush 4
10 | A498B-04201 FEFHA Connecting rod 4
11 | 495B-04005-1A | #EAFHIEC Connecting rod bearing 8
12 | 495B-04202A A Connecting rod cap 4
13 | 495B-04203B AR Connecting rod bolt 8
XN65-4L M hk: www. sdxiniu. com 60


http://www.sdxiniu.com/

61

498BPC

L T AR T 3]

Hhgh ©FE B Crankshaft flywheel assembly

M ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

mhah € F B Crankshaft flywheel assembly

L 7 B A TAZAUR A R 5]

= ft = % el & iF
No. Part No. Name Q'ty | Remark

1 | 490B-05008 E3h K Starting pawl 1

2 | 490B-05007 TR Washer,starting pawl 1
3 | 495B-05006 4l v HES V-belt 1 |498BPG
490BT-05006 il v e V-belt 1 | 498BT

4 | GB/T1096-1979 | ## A12x60 Key A12x60 1

5 | 495B-05004A g Crankshaft 1

6 | GB/T119.2-2000 | [RIFERY B10x24 Pin B10x24 1

7 | GB/T278-1989 fh & 80203 Bearing 80203 1

8 | 490B-05102 RES A R Flywheel ring gear 1
9 | 490B-05101-7 % Flywheel 1 |498BPG
495BT-05101A 5 Flywheel 1 | 498BT

10 | 490B-05001 KRS (RS A Safe plate 3

11 | A495BZL-05002 | KAp#Zfe Flywheel bolt 6
12 | 490BT-05120 e iRt Snap ring 1 | 498BT

XN65-4L M hk: www. sdxiniu. com 62


http://www.sdxiniu.com/

63

498BPG

L T AR T 3]

IERTNFE B R G Timing gear train assembly

M Ak : www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

498BPG  IERTNFEZN R A Timing gear train assembly
F5 t 5 % | & I

No. Part No. Name Q'ty | Remark
1 | GB/T5782-2000 | 7~ffki84: M8x30 Bolt M8x30 2

2 | GB/T859-1987 HE 8 Washer 8 33

3 | GB/T849-1987 i 8 Washer 8 36

4 | GB/T5782-2000 | 7~ffiki8e M8x25 Bolt M8x25 8

5 | GB1192-2000 Bt B8x20 Pin B8x20 2

6 | GB/T5782-2000 | 7~fiskiR#e: M8x70 Bolt M8x70 8

7 | 490BPG-160001 | B4 o Cover 1

8 | 490BPG-160002 | iEBFEEEs ae ity Gasket 1

9 | 490BPG-82014 IREARET Adjusting screw 1

10 | GB/T6171-2000 | 7SFi%%E;: M8xI Nut M8x1 1

11 | 490BPG-82008 T 2 Al A s Bearing cover 1

12 | 490BPG-82009 MR Gasket 1

13 | 490BPG-82001 5% End plate 1

14 | GB/T297-1994 hA& 30207 Bearing 30207 2

15 | GB/T5782-2000 | 7<ffi3k 82448 M8x20 Bolt M8x20 4

16 | GB/T5782-2000 | 7~k 84 M8x40 Bolt M8x40 2

17 | 490BPG-82003 LA Washer 1

18 | GB/T5782-2000 | 75ffi3k 844 M8x60 Bolt M8x60 2

19 | GB/T5782-2000 | 7<ffikie: M8x15 Bolt M8x15 1

20 | 490BPG-02100 WA KRR 0il pipe 1

21 | 490B-02012-1 A Fe it End plate 1

22 | 490BPG-82007 R Hydraulic pump gear 1

23 | GB/T5782-2000 | 751384 M8x50 Bolt M8x50 3

24 | 490BPG-82006 S R R AR R R Snap plate 1

XN65-4L M hk: www. sdxiniu. com 64


http://www.sdxiniu.com/

65

498BPG

L T AR T 3]

IERTNFE B R G Timing gear train assembly

M Ak : www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

498BPG  IERTNFEZN R A Timing gear train assembly

K5 ft 5 % W & IF
No. Part No. Name Q’'ty | Remark
25 | 490BPG-82004 %S Bridge gear 1

26 | GB/T276-1994 fhA& 6009 Bearing 6009 2

27 | GB/T893.1-1986 | 4 75 Snap ring 75 1

28 | 490BPG-82005 SO RL g Gear shaft 1

29 | 490BPG-82010 BRAER R Gasket 1

30 | 490BPG-82011 BRAEAR Connecting plate 1

31 | 490BPG-82012 R Gasket 1

32 | 490BPG-82013 it i End cover 1

33 | GB/T21-1976 ﬁl‘lf)‘xfj‘si%& Bolt M10x45 2

34 | GB/T859-1987 5 10 Washer 10 8

35 | GB/T849-1987 #E 10 Washer 10 8

36 | 490BPG-02003 L ERNR N gk Pump timing gear 1

37 | 490BPG-02006 IEEHE % Timing idle gear 1

38 | 490B-02005 IEEHE T Bushing 1

39 | 490B-02004 A%l Idle gear shaft 1

40 | 490BPG-82002 bi[ed: &3 Screw 1

41 | GB/T5782-2000 | 75fi3k#4e M12x45  Bolt M12x45 1

42 | GB/T859-1987 e R 12 Spring washer 12 1

43 | 490B-02011 ESHNERT SRR End cover 1

44 | 490BPG-02009 PhEEREE 5 Camshaft timing gear 1

45 | GB/T1096-1979 | # C12x63 Key C12x63 1

46 | 490BPG-02007 A B 5 Crankshaft timing gear 1

47 | GB/T5782-2000 | 7~f3kiR4e: M8x45 Bolt M8x45 1

48 | 490BPG-16003 IER 55 Timing gear housing 1

XN65-4L M hk: www. sdxiniu. com 66


http://www.sdxiniu.com/

67

498BPG

L T AR T 3]

IERTNFE B R G Timing gear train assembly

M Ak : www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

498BPG  IERHEfCAE Bh R Bk Timing gear train assembly

s f =5 % e & i
No. Part No. Name Q'ty | Remark
49 | 490BPG-16009 IERFA R R Gasket 1
50 | GB/T5782-2000 7SSk 88 M8x75 Bolt M8x75 2
51 | 490BPG-16008 WMAERKIEL 2 Gasket 1
52 | 490BPG-16004 LRSS A Connecting flange 1
53 | 495B-02105 WM ERHAREHIE  Axle sleeve 1
54 | NA385B-16012 Esha Indicating needle 1
XN65-4L M hk: www. sdxiniu. com 68


http://www.sdxiniu.com/

L T AR T 3]

/—_. - - - A =] -
ELFE A Cylinder head cover assembly

69 M Ak: www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

KELTRE SR Cylinder head cover assembly
5 5 Fi | & I
No. Part No. Name Q'ty | Remark
1 | 490B-11201B i A 2 Cap 1
2 | 490B-11014 Jini 1 G5 Cap gasket 1
3 | 490B-11006 e T EHR R Seal washer 4
4 | 490B-11100A AL EEEEF Cylinder head cover 1
5 | 490B-11004 UL i EAR AR Rubber pad 1
6 | GB/T827-1986 FRRRENET 2x5 Rivet 2x5 4
7 | 490B-11009-1 79 Nameplate 1
8 | GB/T923-1988 w8 EE M8 Nut M8 4
XN65-4L M hk: www. sdxiniu. com 70


http://www.sdxiniu.com/

71

L T AR T 3]

PLIZE HLIHAE S AL Oil pump and oil pipe assembly

(%, 15

14 16

5 12 18

M ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

PLIZE PLIAS % S8 Oil pump and oil pipe assembly

W5 ft = % kR BE| & &

No. Part No. Name 'ty | Remark
1 | 495B-31203 (4 Pin 2

2 495B-31001 IR B R L bt Oil pump driving gear 1

3 | 495B-31004A CIRTE S LS 0il pump housing 1

4 | GB/T97.1-1985 P E 8 Washer 8 5

5 | GB/T93-1987 SN E 8 Spring washer 8 5

6 | GB/TS783-2000 | 7513882 F: M8x30 Bolt M8x30 1

7 | GB/TS783-2000 | 7<fi ke M8x20  Bolt M8x20 2

8 | 495B-33000 HLIH A R S Piping assembly 1

9 | 490B-33005 #hy Gasket 1

10 | GB/T6170-2000 aviil: SR H Nut M8 2

11 | GB/T899-1988 AUk BEE M8x38  Stud M8x38 4

12 | 495B-31100A PLit G IE SRR Screen filter 1

13 | 495B-31006A LIRS S 25 0il filter gasket 1

14 | 495B-31005A Pl A Cover,oil pump 1

15 | GB/T308-1989 #9EK 10 Steel ball 10 1

16 | 495B-31003 P P g 3 Spring 1

17 | 495B-31002 FESRET Screw |

18 | GB/T6171-2000 | /SFAUEEE M14x1.5  Nut M14x1.5 1

19 | GB/T6173-2000 | (ASALERISREE Ny M4kt 1

20 | 495B-31007 PL A Sty Cover,oil pump gasket 1

21 | 495B-31202A A5 1 Inner rotor 1

22 | 495B-31008A ShE; T Outer rotor 1

23 | 490B-31201 RGBSR Shaft of oil pump |

XN65-4L M hk: www. sdxiniu. com 72


http://www.sdxiniu.com/

i 2 TAZAURAT T2 5]

498BPG A HIKE JKEFF  Cooling water pump and fan assembly

73 M Ak: www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

BHIAKEE UMY Cooling water pump and fan assembly

S ft = % kK BE| & &
No. Part No. Name 'ty | Remark
1 | GB/T5782-2000 | 7Nffiki 2 M8x45 Bolt M8x45 4
2 | GB/T93-1987 S 8 Spring washer 8 4
3 | 490B-41100 JRUBR SR Fan 1
4 | 490B-41003 JAUE Bt Gasket 1
5 | 490B-41002 JRUBE V7 e Fan pulley 1
6 | 490B-41001 JRUB KA Fan belt 1
7 | GB/T6178-2000 ;{%lﬁﬂfﬁﬁ%ﬁaﬂ} Nut M10 1
8 | GB/T93-1987 FEIIE 10 Spring washer 10 1
9 | 495B-42011 JARE Q235-AF  Washer Q235-AF 1
10 | 495B-42001 AU H i fe e Fan pulley hub 1
11 | GB/T893.1-1986 | $f&l 40 Snap ring 40 1
12 | GB/T278-1989 & 6203 Bearing 6203 2
13 | 495B-42003 kR Sleeve spacer 1
14 | GB/T1099-1979 | %l 5x19 Key 5x19 1
15 | 495B-42002 7K By Water pump shaft 1
16 | GB/T5782-2000 | 7<fi k48 fe M8x80 Bolt M8x80 1 |498BPG
GB/TS782-2000 | 7<fi k8 F: M8x70 Bolt M8x70 1 | 498BT
17 | GB/T96-1985 I 8 Washer 8 1
18 | 495B-42004 KH K Water pump housing 1
19 | GB/T1152-1989 AR 0il cup 1
20 | 495B-42005 IKEEAERT I8 Gasket 1
21 | GB/T5782-2000 | 75k M8x65 Bolt M8x65 3 | 498BPG
GB/T5782-2000 | 75k M8x55 Bolt M8x55 3 | 498BT
22 | 495B-42007A 7K B iAo 3 Gasket 1 |498BPG
490BT-42011 KIS Shim 1 | 498BT
XN65-4L M ak: www. sdxiniu. com 74


http://www.sdxiniu.com/

i 2 TAZAURAT T2 5]

498BPG A HIKE JKEFF  Cooling water pump and fan assembly

75 M Ak: www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

BHIKE JAEFMY Cooling water pump and fan assembly

S ft & % kR HEl & E
No. Part No. Name Q'ty | Remark
23 | 495B-42006A 7K EE F bR Back plate 1 |498BPG

490BT-42006 7K EE F bR Back plate 1 | 498BT
24 | 495B-42008 KI5 Water pump impeller 1
25 | JB/T5086-1991 K Water seal 1
26 | 490BT-42010 KEFE L Water pump connector 1 498BT
27 | 495BT-42007 IKEE BRI Gasket 1 | 498BT
XN65-4L M k. www. sdxiniu. com 76


http://www.sdxiniu.com/

15

77

L T AR T 3]

RIS RS Fuel supply system assembly

M ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

RIS RS Fuel supply system assembly

2 ft & C A HE| & &

No. Part No. Name 'ty | Remark

1 |490B-21002-1 WAL Ry Gasket 1

2 | A498B-21000 LR Fuel injection pump 1

3 |GB/T29.1-1988 ﬁﬁ’%ig&ﬁ‘gﬁ% Bolt M6x25 3

4 |490B-23501 [ % Clamp 6

5 |490B-23502 R Rubber gasket 6

6 |GB/T93-1987 FEE 6 Spring washer 6 3

7 | GB/T6172-2000 aviil o SH B [ Nut M6 3

8 |495B-22000A W A Fuel injector 4

9 |490B-25100 WA EHE S Injector leak—off pipe 1 | 498BPG
490BT-25100 Wi A EVHEERE  Injector leak—off pipe 1 | 498BT

10 [490B-23100 S Ry (St cylinder high pressure 1y 4 oeppe
490B-23100-1 GRS SR 1St cyhinder high pressure | | joepy

11 [490B-23200 o 5 PRI SR ﬁj:‘{ ‘f&'l')i{‘d"" high pressure |\ 1 408BPG
490B-23200-1 | AALASEEAATERAE Th Pnder Mh presure |y gogpy

12 |490B-23300 o G AR Jrd ovlinder high pressure |y | oeppg
490B-23300-1 55 PRI ﬁﬂﬁiﬁﬂﬁde"“g“'"“&“"“ 1 | 498BT

13 |490B-23400 S5 VUG 18 AR }",}Ql‘iﬂ'lizd“’ high pressure | | 4ogmPG
490B-23400-1 | SBVUGT RS FEMAETARE fth cvlinder high pressure 1 | oepy

14 [ssom-25200 | JEHEEIRIEN Focl onl e o | 1

15 [490B-24000 SEMUETT AR Fuel filter 1

16 |GB/T97.1-1985 FHE 8 Washer 8 2

17 |GB/T93-1987 S A E 8 Spring washer 8 2

18 |GB/T5783-2000 PSS EE M8x30  Bolt M8x30 2

19 (490825300 | BRE R e P 1

20 |490B-25401 v AR A Sk Fuel supply pump connector | |

XN65-4L M hk: www. sdxiniu. com 78


http://www.sdxiniu.com/

79

i 2 TAZAURAT T2 5]

iR B % Fuel pump assembly

M ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

WM ZE S Fuel pump assembly

5 t 5 % R BE| & &
No. Part No. Name Q'ty | Remark
1 | B1-2 B He Protection cap 4
2 | B4QA003.2-01 T g Delivery valve holder 4
3 | B4QA003.2-02 MK Spindle 4
4 | B4Q001.2-03 (T R A R Washer for delivery valve /41
5 | B4Q001.2-04 H T Delivery valve spring 4
6 | F21.0 L g Delivery valve 4
7 | GB6170-1986 7SR M6 Screw M6 12
8 | GB93-1987 #HE 6 Washer 6 15
9 | B4Q001-04 HE Washer 8
10 | B4QA003.2-03 i g Washer for delivery valve 4
11 | B4Q001-02 Ay PR Adjustble washer HHE
12 | X119A.0 FEZE P/Element 4
13 | B4Q001.2-08 O WG HEHE -1l Seal- I 4
14 | B4Q001.2-10 O TSR FE-IV  Seal-IV 4
15 | B4QA003-01 WA 4 Adjustble gear 4
16 | B4Q001.1-04 Rk WA Binder bolt 8
17 | B4Q001-20 eat: 53] Banjo bolt 1
18 | B4Q001-25 #fE Washer 1
19 | B4Q001-16 LI SR Throttle lever case 1
20 | B4Q001-17 gralic] Washer 1
21 | B4QA003.1-02 #pE Washer 1
22 | B4QA003.1-01 ik Fuel inlet connection 1
23 | B4Q001-18 HEE Washer 4
24 | B4Q001-19 By i Protection washer 2
XN65-4L Fik: www. sdxiniu. com 80


http://www.sdxiniu.com/

81

i 2 TAZAURAT T2 5]

iR B % Fuel pump assembly

M ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

B ZE 2 Fuel pump assembly

W5 ft = % BE| & &
No. Part No. Name Oty | Remark
25 | B4Q001.6-04 GINHESS 3] Fule back connection screw | 1

26 | GB308-1977 f19ek 6G40b Steel ball 6G40b 1

27 | B4Q001.6-03 (GIRENEES 553 Spring 1

28 | B4Q001.6-02 galic Washer 1

29 | B4Q001.6-01 BRET Screw 1

30 | B4Q001.1-02 i Washer 2

31 | B4Q001.1-03 THE 22 Fuel pipe plug 1

32 | B4Q001-23 PR 8T Fixing pin 1

33 | GB297-199%4 [l % Rl 30203 Roller bearing 30203 1

34 | B4Q001.4-01 AR R AR Camshaft adjustble washer  |$%75

35 | B4QA001.4-02 M5eHh Camshaft 1

36 | GB1099-1979 #lI 4x6.5x16 Shaft 4x6.5x16 1

37 | B4QA001.4-01 R R Camplate /g3

38 | GB297-1994 @] SRR 30204 Roller bearing 30204 1

39 | B4QA001-04 MR SRR Bearing adjustble washer o

40 | B4QA001.5-01 O TG % HHE Seal 1

41 | B4QA001.5-02 R 26 Bearing cap 1

42 | GB819-85 5T M6x14 Screw M6x14 4

43 | B4QA001-05 ffyr4s Protection case 1

44 | GB93-1987 #E 14 Washer 14 1

45 | GB6171-1986 SAMEEE M14x1.5  Screw M14x1.5 1

46 | B4Q001.1-01 3l 3k g&ﬁgﬁ“mk 1

47 | B2-2 BEH Fuel inlet adaptor |

48 | X4BQASSY022H | fRhf Label 1
XN65-4L Fik: www. sdxiniu. com 82


http://www.sdxiniu.com/

83

i 2 TAZAURAT T2 5]

iR B % Fuel pump assembly

M ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

Wi ZE 26 Fuel pump assembly

W5 ft % A BE| & E
No. Part No. Name Oty | Remark
49 | GB827-1986 FRARHIET 2x5 Label rivet 2x5 2
50 | B4Q001-01 i TR B Feed pump seal 1
51 | B4Q001.1-06 AR Binder bolt 3
52 | B4Q023.1-02 ik Connection 1
53 | B4Q023-02 HEwE Washer 2
54 | B4Q023-04 By i1 Protection washer 1
55 | B40Q023-03 HERIHERET Fuel inlet and back screw 1
56 | B4Q001-07 FEZESRR L Pump element spring 4
57 | B4QA001-02 FESETR K Pump element spring 4
58 | B4Q001-09 FEZESRE T Pump element spring 4
59 | B4QA001.3-01 RSB Tappet assy. 4
60 | GB29.1-1988 k8 M6x14 Screw M6x14 4
61 | B4Q001-13 Jic d b Plate 1
62 | B4QO01-12 Ji: 26 A Plate seal 1
63 | B4QA003.1-03 ik Pump housing 1
64 | GB119-1986 BIEER] D5x12 Pin D5x12 2
65 | B4Q0O1-11 gradic] Washer 5
66 | B4Q001-10 SE{VBRET Fixing screw 5
67 | B4Q001.1-07 ICEERTES Throttle case 1
68 | B4Q001-21 [ {7 5 3 Spring 1
69 | B4Q001-22 (5] {7 3L Y Ring 1
70 | GB894.1-1986 4/ 9 Ring 9 1
71 | B4Q001-06 Vit Throttle lever |
XN65-4L Fak: www. sdxiniu. com 84


http://www.sdxiniu.com/

L T AR T 3]

Governor

M Ak : www. sdxiniu. com XN65-4L

85


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

&2  Governor

S ft = % KR BE| & E
No. Part No. Name 0ty | Remark
1 | TQF0OI1.1 RELERF Fly shaft parts 1
2 | TQOO1-02 W fE Washer 1
3 | GB6172-86 FNAIREE M12x1.25 Serew M12x1.25 1
4 | TQOO1-03 o ] Govemor case 1
5 | TQO01.3.1.1-02 BEAEFT Connect shaft 1
6 TQO01.3.1.1-01 B Connect pin 2
7 | TQO01.3.1-02 it Pin 2
8 TQO001.3.1.3-01 i3 £ Connection housing 1
9 | TQ001.3.1.3-02 P ECFF Adjustable level 1
10 | TQO01.3-19 ok 0y Adjustable washer 2
11 | TQOO1.3-18 " Washer 2
12 | GB896-86 F$5E 3.5 Ring 3.5 1
13 | TQ001.3.1.3-03 T 30K Supporting parts 1
14 | GB818-85 5T M6x10 Screw M6x10 1
15 | GB839-76-Zn.D NE 6 Washer 6 1
16 | TQO01.3.1.2.1-01 | W& Hook for spring 1
17 | TQ001.3-01 VAL S Spring 1
18 | TQ001.3.1.2.1-02 | 3iE&Hr /1R Spring 1
19 | TQ002.1.1.1-01 W Governor shaft 1
20 | GB109-86 HIET 4x11 Rivet 1
21 | GB290-89 & HK081210 Bearing 2
22 | TQOO1.3.1-03 B Diaphragm 1
23 | TQ001.3.1-04 WL FCFFEE Governor lever 2
24 | TQ002.1.1-01 R g Spring 1
XN65-4L M hk: www. sdxiniu. com 86


http://www.sdxiniu.com/

L T AR T 3]

Governor

M Ak : www. sdxiniu. com XN65-4L

87


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

Hi#E %S  Governor

S ft = CA BE| & E
No. Part No. Name O'ty | Remark
25 | GB879-76 #§ A3x16 Pin A3x16 1
26 | TQ001.3.1.2-02 HEH Shaft 1
27 | TQ002.1.1.2-01 I5TFT Lever 1
28 | TQ002.1.1.2-02 5L Spring 1
29 | TQ002.1.1.2-03 FIERRIRAS Binder bolt case 1
30 | GB808-88 ISHIEEE M14 Screw 1
31 | TQOO1-01 SR Seal 1
32 | TQOO1.3-03 JG7E Back plate 1
33 | TQOO1.3-12 R PR ET Fixing pin 1
34 | TQO01.3-13 o i P {7 L R Fixing screw 1
35 | TQOO1.2a 4%~ Seal 1
36 | TQOO1-04 gralic Washer 1
37 | TQO01.3-06 Fef sk Plug 1
38 | TQO01.3-04 FrAg Label 1
39 | GB827-86 HIET 2x4 Rivet 2x4 2
40 | TQO01.3-09 FHa Shaft 2
41 | GB29.1-88 A LIRS MS5x10  Bolt M5x10 2
42 | GB91-86 FF4 2x10 Pin 2x10 2
43 | GB6177-86 Faviil- SHB Screw M8 1
44 | GB860-87 E 8 Washer 8 1
45 | TQO01.3-10h ke 8 2 Governor shaft 1
46 | TQO01.3-11 =07 5 5 Spring 1
47 | GB3452.1-92 O B# B8 9x1.8  Seal 9x1.8 |
48 | TQ001.3-07 VA Governer cam 1
XN65-4L M ak: www. sdxiniu. com 88


http://www.sdxiniu.com/

L T AR T 3]

Governor

XN65-4L

M ak: www. sdxiniu. com

89


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

WiESY Governor
W& ft 5 4% B BE| & E
No. Part No. Name Oty | Remark
49 | GB896-86 F41E o Ring 9 2
50 | TQO01.3-02 SRR Spring shaft 1
51 | GB93-87 #E 5 Washer 5 2
52 | GB29.1-88 7S ke M5x15  Bolt M5x15 2
53 | TQ001.3-08 VAR AR AR Washer 2
54 | GB819-85 25T MSx10 Screw M5x10 1
55 | TQ001.3.3-02 TR Washer 1
56 | TQ002.1.2-01 TR R Connection plate 1
57 | TQOO1.3-16 (GIFNEE -5 Spring 1
58 | GB3452.1-92 O T EHE 10x1.8  Seal 10x1.8 1
59 | TQ001.3.3-03 i TE Stop shaft 1
60 | GB3452.1-92 O T B8 5x1.8  Seal 5x1.8 2
61 | GB896-86 i 6 Ring 6 2
62 | TQO01.3-17 r[a) 4l Middle shaft 1
63 | TQO01.3-21 B ARET Fule output pin 1
64 | TQO01.3-20 Erlic] Washer 1
65 | GB95-85 #iE 6 Washer 6 7
66 | GB93-87 g 6 Washer 6 7
67 | GB5783-86 7SF LI EE M6x25  Bolt M6x25 7
68 | GB5783-86 AL MS5x16  Bolt M5x16 2
69 | GB859-87 g 5 Washer 5 4
70 | GB95-85 i 5 Washer 5 4
71 | TQ002.2-01¢ FrTERIZL 4R Stop trestle 1
72 | GB5783-86 SF1 LI EE M5x14  Bolt M5x14 2
XN65-4L M ak: www. sdxiniu. com 90


http://www.sdxiniu.com/

L T AR T 3]

Governor

M Ak : www. sdxiniu. com XN65-4L

91


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

H#E %  Governor

3 ft = % kK BE| & &
No. Part No. Name O'ty | Remark
73 [ TQOO1.5-02a Je AR Back plate 1

74 | TQOO1-05 Wi Washer 1

75 | TQO01.3-15 SE{BRET Fixing position screw 1

76 | TQOO01.3-14 ralic Washer 1

77 | TQOO1.3-05 W fE Washer 2

78 | TQ001.3.2-03 FNFIEE M16x1 Screw M16x1 1

79 | TQ001.3.2-02 IEFZ IERRIREE Rectify bolt case 1

80 | TQO01.3.2-07 IEFE IE AR5 Rectify spring 1

81 | TQ001.3.2-01 1EFE 1IE 3% I0UFF Rectify lever 1

82 | TQO01.3.2-06 7SR M10x1 Serew M10x1 1

83 | TQ001.3.2-04 U 1M T IR Adjustble bolt case 1

84 | GB73-85 ﬁf{gﬁgﬁ;%ﬂ Screw M5x15 1

85 | GB6172-86 NFIMEEE MS Serew M5 1

86 | TQ001.3.2-05 i Protection cap 1

87 | GB3081-82 it 24 Lead seal wire TS

88 | ROO1-01 e Lead seal 1

XN65-4L M Ahk: www. sdxiniu. com 92


http://www.sdxiniu.com/

93

L T AR T 3]

A LS AL Starting motor assembly

M ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

A HLE AL Starting motor assembly

L 7 B A TAZAUR A R 5]

S ft = % kR BE| & &
No. Part No. Name 'ty | Remark
1 HIHURET M5 Screw M5 3
2 Fitl Baffle 1
3 Hila] B G Ae One—direction clutch 1
4 HE s M6 Bolt M6 2
3 A Drive housing 1
6 FELREHT A Solenoid & drive lever 1
7 LK Armature 1
8 ViRl Rubber casing 1
9 PLreHF Field case assemblies 1
10 e Brush housing 1
11 J& i Back housing 1
12 F 5T M4 Screw M4 1
13 HIE R M6 Bolt M6 2
XN65-4L M hk: www. sdxiniu. com 94


http://www.sdxiniu.com/

L T AR T 3]

Charging generator assembly

FeAL A R HLE AL

XN65-4L

M ak: www. sdxiniu. com

95


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

R ZBEAPLER, Charging generator assembly
5 it 5 # Fr BE| & &
No. Part No. Name 0ty | Remark
1 | 490B-52000 i FTR A AL Charging gengerator 1
2 | 495B-53001 A HLERE Adjusting lever for generator | 1 [498BPG
495BT-53001-1 | A HliEs Adjusting lever for generator | 1 | 498BT
3 | GB/T97.1-1985 PHRE 8 Washer 8 1
4 GB/T93-1987 FREEINE 8 Spring washer 8 1
5 | GB/TS783-2000 | 7<fikiRF: M8x25 Bolt M8x25 1
6 | GB/TS782-2000 | 75ffk4EE: M10x80 Bolt M10x80 1
7 | GB/T97.1-1985 AR 10 Washer 10 1
8 | GB/T93-1987 SR IAE 10 Spring washer 1
9 | GB/T6170-2000 | 7~Fid%t) 10 Nut 10 1
10 SHMEEE M16 Nut M16 1
11 SRECIE 16 Gasket 16 1
12 VE Pulley 1
13 JXUBR Fan 1
14 EETic Inside spacer 1
15 B 2% A0 Rk Drive housing assembly 1
16 E AR Stator assembly 1
17 1 B Rotor assembly 1
18 J& i A Drive end assembly 1
19 KIE R M5 Tightening bolt M5 4
XN65-4L M ak: www. sdxiniu. com 96


http://www.sdxiniu.com/

97

L T AR T 3]

PLIMIETEZE 2 6% Oil filter assembly

M ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

PLIMIE TS 5 S A

Oil filter assembly

5 ft = e i BqE| & E
No. Part No. Name 'ty [ Remark
1 | 490B-32000B PLMEE AR AL Oil filter 1

XN65-4L

M ak: www. sdxiniu. com

98


http://www.sdxiniu.com/

A B T AL AU T 4]

2. 4-4 T IENLE
AIR COMPRESSOR ASSY

99 M ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

L AR 2 TARAARAT RN 3]
2.4-4 TSEHEBL
AIR COMPRESSOR ASSY

IEE PAZF%'IC'FEO Part Name FHER éﬁ% Re%\;airk
1 2.4.4.1 Air compressor =E 1
2 2442 Pump disc RE2 1
3 2443 Double gear pump WAL IR 1
4 2444 Double pump connecting shaft | SZRi&Ez4H 1
5 2445 Washer SEEY 8
6 |2446 Bolt 12t 4
7 2447 Bolt 121 4
8 2448 Air pipe plange S8E= 1
XN65-4L P ak: www. sdxiniu. com 101


http://www.sdxiniu.com/

L R B4 TAZAUARA TR 8]

2.4-16 TYERER
THE AIR FILTER ASSY

101 M hk: www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

Ly B AL T 5]

2.4'1 6 gﬂi;};—gl‘%‘l\ﬁi

THE AIR FILTER ASSY

IEE PAER{'T'PEO Part Name THER Q"I% Re%:airk
1 2.4.16.1 Air prefilter TSTIEEE 1
2 24162 Air filter =RIRER 1
3 24.16.3 Air filter fixing clip SRR EESR 1
4 (24164 Air filter hose g E 1
XN65-4L P ak: www. sdxiniu. com 10:


http://www.sdxiniu.com/

L T AR T 3]

2.4-21 £ 78
UPPER TRANSMISSION BOX

Z

%\

=p o
=)
]

103 M Ak: www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

Ly B2 TAZAUARAT P20 5]
2.4-21 L 585

UPPER TRANSMISSION BOX

Eﬁ Pﬁﬁfo. Part Name FHER gi% Re%:airk
1 2.4.21.1 Upper transmission box| F55 3 1
2 24212 Main box body K 1
3 24213 Conical degree gear ST 1
4 24.21.4 Bearing L1V 2
5 24.215 Connectng disc TR 1
6 24216 Locknut IR 1
7 24.21.7 Bolt Zte 4
8 24.21.8 Adjusting screw seat | JETIZZEE 1
9 24.21.9 Main connecting plate | &z 1
10 24.21.10 Bolt 124e 4
11 24.21.11 Main gear shaft FEEeH 1
12 242112 Bearing LtV 2
13 242113 Connecting plate TR 1
14 24.21.14 Locknut BRIRE 1
15 |24.21.15 Bolt 1212 4
16 24.21.16 Adjusting screw seat | JETILEE 1
17 24.21.17 Lower cover T= 1
18 24.21.18 Bolt 12t 4
19 24.21.19 Output flange mHE=RE 1
20 2.4.21.20 Nut 125 1
21 24.21.21 Fixed disk seat EEREE 1
22 24.21.22 Bolt Z2te 4
23 24.21.23 Bolt Z2te 4
24 242124 Bolt 12 1

XN65-4L M hk: www. sdxiniu. com


http://www.sdxiniu.com/

i B T AL AU PR A 2]
2.4.22 THEFE

GEAR BOX
” . R - 4808
C Bk %ﬁl}ﬁﬁiﬁﬂ &ﬁ)ﬁﬂﬁ Bﬁ% Shifting mn,!m;;:é;sim fark staft
1702022-B!1

Transmission fork shaft and transmission fork assembly

RIEEHR - BELERH

Elastic Cylindrica! Pin

PO I TR O Y T P
st azd Reverse Speed Fork Rod 1702038-B1 Transaission fork saft
170203711 , $ 170202111
RERR - TAY 7
Seifing bloc, trosissic fok st A X - S-ERHE
70202781 {:‘:";:fr;:“;?
BEREE - 1585 1702026-1181

Elastic ¢ylindrical pin
-8l

X - 70 =%

Transaission fork,

Zod-Jrd speed

1702024-B1

Inferlocking plate,
treaseission fork
1702033-8181

%A - B0, 1
Transaission fork, 4t5-5th specd

RCAEH - A58 1702046-83
(arrugated sprizg pin
1702089-81

105 M Ak: www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

5 T AR T 3]

2.4.22 TiEFE
GEAR BOX

@ 505 AFREN LSRR

Speed shifting mechenisn retainer assenbly

%

R - gk

£ 138 380 10
Nut, speed shifting zechaniss retainer AR REBHLN

Cear selecting are and ger selecting shaft asseshiv

341
e 0207511
BRE - i
Lck vasher, spesd shifting meuhanisa retainer 0 76 - #HE
Q40308 "0 ring (114 2.4) ik - SBR
; 3] -'&fgﬁhaf 1702074-81 Shin, gear selecting arn
gear-shift shaft
7 =
1702(:28-B181 SR Ly
B, TEEPER Speed shifting mechanisa retainer
4tb, 5t speed ; 1702051-11BI
gear-selecting soring
1702072-11 ;
HEAH, - 24
01l sealing, gearift siaft

17020654 1 ol

Steel ball & 6

BEH XL
(ylindrical zollers 6 X ¢

85 - HTHRSE 1702059-11
Shin, rereree gear daping spring kB&GA
1702054-Bi / 2E lear-shift ghalt sssemly
SR Tashor 1702055-118!
{izar=shift guide block o 0108
1702055-B1B1 FoR
(atter pin

— HRAREER ﬁﬁﬁi = fkat| 3002020
Ist-reverse speed gear-selecting sprieg Gesr selecting }lﬂﬁf blnck, B8 - §his
1702071-B1 goar selecting staft ot geaz-selecting piide block

1702081-R1 CQ3gLOR

XN65-4L M Ak: www. sdxiniu. com 10¢


http://www.sdxiniu.com/

b 7R TAEAUARA TR 8]

2.4.22 TXHEFE
Gear box

m“;g':g"'— & -
74
74

RN TR
g e, Dot d v b
R

® 525 RFIRER T RAEE R

Transmiss housing and additionals

107 M Ak: www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

2.4.22 TXHEFE
Gear box

o4l z
=
~ v A A
A %
L W
o
- "
G
<
T

AL~ BABITE

£Z CR-SRRER

dF 3 .-%-ﬂ@i

¥ OCR-E0ReM

i

A e s

SHRE ik £]quesse 1jeys 1nding

e RO TEE SO

10

M ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

i 2 TAZAURAT T2 5]

GEIEHD
1Jeys J0j Bl TauTRIad JTISR[]

W1 - EEEhE

c0EgY 9 "98/08
Suneaq [[%q 1yeys Wndur ' dorg

YRER-E - wlel
&8 PANED/SUE-NLOEY
&m S 1yegs 1] Bu1seaq {19
X2 W—% - Mg
2 | -
S8
N XIT-0£110L1

A[quasse fpog awod Surziuompuds pue 1jeys jndu]
EEYBRILGN-¥

19-FEETO0LI
a3} [0 [BILIUI]AD 1a04g

+HHEN

Ll masse 17eys ndu
13| [0 Teatdput|4o haogg * Buia deug »E 1y I _

e - K BRI 2 @

XN65-4L

M ak: www. sdxiniu. com

109


http://www.sdxiniu.com/

L 7 B A TAZAUR A R 5]

GE1EPD
1S J0J BuL ToUTRIBT J1ISE[]

W - AEAEEY

S0£g) 9 °98/08
$u1aeaq T[99 1% Adur Bl dorg

MR- - el

PAAED/SHE-NLOEY
1yugs wndu] “Ful1eaq {1eg
-8 - e

2.4.22 TXHEFE
Gear box

XIT-0€TT0L]
Aquasse fpog awod Surzivompuds pue 1jeus judu]
¥ougRaER-¥

19-¥EET0LT
31|01 TEILIPUITEY 14048

BN

oLkt messe 17eys Indu
13|[08 [eoraput 4o haoyS ¢ Burd deug 3@ ey ! ~

SRS - B GEADT TR

110

M ak: www. sdxiniu. com

XN65-4L


http://www.sdxiniu.com/

L T AR T 3]

2.4.22 TNEE

Gear box

18-67 ~ LZ210L]
urdval W0 1Jeds 18RRI ‘0luS Banisnly \,

HRIHEE: - e

XN65-4L

ET: %___E.an_ S J3]100 Sy
Tl - HEE

TXTT-ZTZT0LE
LIS dnnpemll] ‘el woriimas 2ferg 13)

lith - I

[I-ETZT0LT
LS IRIPHRIUE Iead paads e
W - BTREE
THTT-FTET0LT
TJBUS 312 1pRLIaINy \Teal paads pg pug
Wl - R T

[9-¥¢ ~ 1221041
\ Ul 20 A Q1EpRRIAANT WY BTSN

Vo EESELD - UFER

\

M ak: www. sdxiniu. com

/ IXTI-11Z10.1
UETSS |EIRTL " J3S S1BTDALIFTa]
il

RS 18] ks B4R SR I0E v,

W e KquSSE 17208 3121pRIA]U]

ESHEEERIE AR

111



http://www.sdxiniu.com/

Ly B AL T 5]

REMARK st

XN65-4L M hk: www. sdxiniu. com 11


http://www.sdxiniu.com/

L AR B TAZHUARA TR 5]
2. 11 W mFE SRk
HYDRAULIC OIL TANK ASS’Y

113 M Ak: www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

Ly B AL T 5]
211 RIEHELSK
HYDRAULIC OIL TANK ASS'Y

pe | mp@s e &
ﬁ
ITEM | PART NO. Part Name SHHER QTY Remark
1 2.11.1 The hydraulic oil tank R HAER 1
2 212 Outlet pipe HihE 1
3 2113 Oil cover HE 1
4 2114 Oil cover flange HEE= 1
5 2.11.5 Outlet filter element HREREE 1
6 2116 Oil return filter element [EIREEpRs) 1
XN65-4L M ak: www. sdxiniu. com 11:


http://www.sdxiniu.com/

L R B4 TAZAUARA TR 8]

2.12 SRS
DIESEL OIL TANK ASS'Y

s

L

N

115 M hk: www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

Ly B AL T 5]

2.12 SRHFEISA
DIESEL OIL TANK

ASS'Y

FS FHE = HE &=
ITEM | PART NO. Part Name SHHEIR QTY Remark

1 2.12.1 The diesel oil tank E S EETEN 1

2 2.12.2 Oil cover HE 1

3 2.12.3 QOil cover flange HEE= 1

4 2124 Sensor 1ERNES 1
XN65-4L M hk: www. sdxiniu. com 11¢


http://www.sdxiniu.com/

L R B4 TAZAUARA TR 8]
2. 34 IR
THE CAB ASSY

30
26

27
3
12 4
21

20
16
17 5
29
28 1
10

2
18
7 11
8
6
9
5
19

13 14
117 M hk: www. sdxiniu. com XN65-4L



http://www.sdxiniu.com/

o R B TAZAUARA [ 5]

2.34 BIEFA,
THE CAB ASSY

I}T%;E Pi\iﬁﬁo Part Name AR é&f{ Re%\;airk
1 2.34.1 The cab AN 1
2 (2342 Left side glass a5 1
3 2343 Top glass 358 1
4 2344 Rear glass =] 1
5 2345 Front glass A BIERIBA 1
6 2.34.6 Front windscreen glass B BISHIRIEB 1
7 2.34.7 Front windscreen frame B B IIEBIE 1
8 (2348 The wiper motor FOmIEEHL 1
9 2349 Wiper 555 1
10 2.34.10 Connecting rod A EFFA 1
11 2.34.11 Connecting rod B iEFFB 1
12 |2.34.12 Right side glass AR 1
13 [2.34.13 The movable plate TEENR 1
14 |234.14 Welcome pedal U=t 1
15 |234.15 Rings FEE/N 4
16 [2.34.16 The pin jacket HiHrE 1
17 |234.17 Hand throttle Fili) 1
18 2.34.18 The interior A imA 1
19 [234.19 Protective net a7l % 1
20 [234.20 Air fan U= 1
21 2.34.21 Spacer sleeve pressing plate | 4EEHR 1
22 [234.22 The door IR 1
23 [234.23 The lock I8k 1
24 [2.34.24 Below glass of door IIF TS 1
25 2.34.25 Above glass of door [JF L35 1
26 [2.34.26 Right operating box GEREE 1
27 |2.34.27 Left operating box IRERE 1
28 2.34.28 Pneumatic brake valve assy SEhiER 1
29 (23429 Pneumatic brake valve label SohiEtRhE 1
30 2.34.30 The seat ASSY BETEE\RK, 1

XN65-4L P ak: www. sdxiniu. com 11¢


http://www.sdxiniu.com/

Ly B2 AT AR PR 5]
2.34-28 SENDRA
PNEUMATIC BRAKE VALUE

C o]

119 M Ak: www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

L DAL PR 3]
2.34'28 E\,ﬁ]ﬁﬂ%‘ﬁi
PNEUMATIC BRAKE VALUE

EE Piﬁﬁo. Part Name BB é&% Re%\;azrk
1 2.34.28.1 Pneumatic brake valve connecti| SEhEIEZEEE 1
2 2.34.28.2 SLRL pneumatic brake value SLRLSZAHR 3
3 2.34.28.3 Compound gasket HER 6
4 234284 Air silk ZSi4 3
XN65-4L P ak: www. sdxiniu. com 12(


http://www.sdxiniu.com/

0y R B 2 TAZ AR R 3]
3.0 FUEPEEE FRONT ASSY

121 M Ak: www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

Ay 7R B A TAZUARAT A 3]
3.0 BUEPEEFRONT ASSY

fj Pﬁﬁﬁo Part Name AR éﬂ% Re%\;airk
1 3.1 Boom ASSY B 1
2 32 The pin shaft nut iR 3
3 33 Bucket arm ASSY SHTRRL 1
4 34 Bucket arm cylinder SHFET 1
5 35 Bucket cylinder §=SHEL 1
6 36 Bucket = 1
7 3.7 THE PUSH ROD HEF 1
8 38 Left Connecting rod EEF 1
9 39 The right Connecting rod aiET 1
10 3.10 Connecting rod shaft T 2
11 3.1 Bolt 1Zte 2
12 3.12 Nut 125 4
13 3.13 The boom cylinder SEEEL 1
14 3.14 Boom cylinder protector EHFE 1
15 3.15 Rear shaft of the boom R 1
16 3.16 Front shaft of the boom SN RITAH 1
17 3.17 Bucket shaft A FSHmA 1
18 3.18 Front shaft of boom cylinder BRI 1
19 3.19 Bucket rod cylinder shaft N Ak 2
20 3.20 Rear shaft of bucket rod cylinder | §=<HiTj/5H 1
21 3.21 Bucket shaft B F=314hB 1
22 3.22 Pin shaft shim M 5
23 3.23 M10x30 M10X30 5
24 3.24 Rear shaft of boom cylinder hEIRiH 1
XN65-4L M Ak: www. sdxiniu. com 12:


http://www.sdxiniu.com/

L R4 TALAURA R 3]
3.1 FhEER R BOOM ASSY

123 M Ak: www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

Ay 7R B A TAZUARAT A 3]
3.1 ShE R K BOOM ASSY

Iﬁﬁ PE:?EO. Part Name FHER Q'% Reﬁ;airk
1 3.1.1 Hydraulic pipes clip WEE 8
2 3.1.2 Boom Steel pipe A KESNEA 2
3 3.13 Pipes for boom cylinder C KREHEC 2
4 314 Boom ThEE 1
5 315 Steel jacket A KESNEA 2
6 3.1.6 Oil Seal S 2
7 3.1.7 Grease fitting ERR 1
8 3.18 Boom Steel pipe B AEINEB 2
XN65-4L M Ak: www. sdxiniu. com 12:


http://www.sdxiniu.com/

Ly 2 TAZAUARAT T2 5]
3.3 SHFEBE  BUCKET ARM ASSY

125 M Ak: www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

L AR 2 TARAARAT RN 3]
3.3 3 F= A BUCKET ARM ASSY

Fs FHS = = pad
ITEM | PART NO. Part Name THFER QTY Remark

1 3.3.1 Bucket arm hydraulic pipe _BEHE 2

2 332 Hydraulic pipe clip BAEREK 4

3 3.33 Bucket arm —= 1

4 334 Bucket arm steel jacket A TEHNEA 4

5 3.35 Oil seal SHEY 4

6 336 Bucket arm steel jacket B _EINEB 2

7 337 Grease fitting HiHAR 1

XN65-4L M ak: www. sdxiniu. com 12


http://www.sdxiniu.com/

Ly 7R B2 TAEAURA R )
3.7 ¥EFFE B PUSHING ROD ASSY

127 M Ak: www. sdxiniu. com XN65-4L


http://www.sdxiniu.com/

Ay 7R B A TAZUARAT A 3]
3.7 26 PUSHING ROD ASSY

?Eﬁ g{tFPT\JO.PART Part Name FEEM | HEQTY Re%:airk
1 3.7.1 Pushing rod HEFF 1
2 3.7.2 Grease fitting = HIR 3
3 3.7.3 Pushing rod steel jacket HEFFENE 2
4 374 Bucket arm steel jacket B _BENEB 2
XN65-4L M Ak: www. sdxiniu. com 12!


http://www.sdxiniu.com/

